

## Certificate Of Analysis

**Product No.** B603595  
**Product Name:** Gelatin  
**CAS NO.** 9000-70-8  
**Lot No.** G2173135  
**Inspection Date:**  
**Reinspection Date:**

Test	Specification
LOSS ON DRYING	15
RESIDUE ON IGNITION	2
pH	6
Purity	99%-100%
APPEARANCE	Yellow to Light Brown Solid
GEL STRENGTH (12%H <sub>2</sub> O,6.67%),Bloomg	~200

